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KOLIGHT & CANA CO., LTD. 

   

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE SHEET. 
====================================================================================================== 

ITEM : REFLECTIVE + LUMINOUS HEAT TRANSFER FILM  

====================================================================================================== 

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES. 

====================================================================================================== 
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  TEST CONDUCTED TEST RESULT 

====================================================================================================== 

 

  

 

(01) COEFFICIENT OF RETROREFLECTION ( KS A 3507:2005 ) : cd/lx·㎡ 

 
 #1 

 

OBSERVATION 
ANGLE(°) 

ENTRANCE 
ANGLE(°) 

COEFFICIENT OF 
RETROREFLECTION 

-4 23.1 
0.2 

30 20.9 

-4 13.3 
0.5 

30 11.6 

 
====================================================================================================== 
 
SAMPLE : 
 

 


